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Name of Sample: Rechargeable Li—ion Polymer Battery MB20 3. 89V
4700mAh/18. 3Wh (RATED) 5000mAh/19. 5Wh (TYPICAL)

EF-A-5R GBI G H TR A

Consignor: SCUD (Fujian) Electronics Co., Ltd.
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5 d RGP MBS0 3. 89V 4700mAh/18. 3Wh (RATED)
#5244k Chinese 5000mAh/19. 5Wh (TYPICAL)
Name of Sample EX 4 Rechargeable Li=ion Polymer Battery MB30 3.89V 4700mAh/18. 3Wh (RATED)
English 5000mAh/19. 5Wh (TYPICAL)
b5 1121070522
Sample No.
FRE CTH ) T 2 )
Conmgnor SCUD (Fujian) Electronics Co., Ltd.
A FERAG CEHE CHRd) 1oy b2
Manufacturer

SCUD (Fujian) Electronics Co., Ltd.

WA bl Akt T

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
' o AR Uk B AR AE T
I a0 " 7 d o i . ! - / ~ ’ ;
‘}Jﬁi$T4i ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

i

Criterion Section 38.3

£ LI

A 5T AL W, WX fmsh
Appearance

Silvery and yellow Aluminum-plastics shell

oz B 4
Accepted Date

#rlAzie B 3

Test Date

2021-07-22 2021-07-30 ~ 2021-08-26

3R B

Test ltems

i JE B AR s ez s ol i s ANBEER  BF FR LAl el sok
Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Crush, Overcharge, Forced discharge

F

-

R 25

Conclusion

R, GRS B GRS TR E TN ) ST/SG/AC. 10/11/Rev. 7 38, 3bniEdEzk,
The sample has passed the test items of UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7 Section 38.3

A2 H W (Date)

&ix

a] e e st i Rechargeable Single Cell Battery. /

Comment
i MR R / Sy
. 350015
Cc
Egilizzr Post Code
P 7 FH %ﬁ% Y] ﬂ@ﬁ
Approver: ’{l/ e Checker: Compiler:

RE

Title:

WS TR (Vice chief engineer)
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e | R B LA EZERSIATESD g i’
e R G BasR | KW | A2
Name of Test Standard requirement or The )
No Test Result | Conclusion | Remark
: Clause Number of Standard
ltems
WA {7l <iii1t55:z’?||}-1\5fi: T
. WY ST/SG/AC. 10/11/Rev. 7 38. 3 i85T1 WL e
| EE&M IIN Manual of Tests and Criteria See Ap) lix 1 "’-.fﬁ
. - 9 Appenarx W]
Altitude ST/SG/AC. 10/11/Rev. T Section 38.3 Test T1 P sead
simulation e
Bty I it RikrHE-F _
il WY ST/SG/AC. 10/11/Rev. 7 38. 3 #4572 W o
2 "“{ﬂjﬁ ! UN Manual of Tests and Criteria S(‘(‘I :\}\:pl‘lllli.\‘ ) '/_\].4.],? i
Thermal test |s1/56/AC. 10/11/Rev. 7 Section 38.3 Test T2 Passed :
T A I ks frbsidi T
, R EJH )‘>\1ST,-’SL]}.G\(I:. ':‘0/1 i,:‘Rm;. g :fis. :5_1&!5#1‘3 LR 3 S
X . 1 N Manual of Tests and Criteria See Appendix 3 A /
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 e Passed
Wy GO i T
y Wy ST/SG/AC. 10/11/Rev. 7 38.3 l40T4 Wi 4
4 S{}T-Ek ITV ‘.I:um;E] of Tests nrarul (fnilm'i:_z San .‘\i\);)l‘llt“l\' 1 |A1' ]’fr
oc ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test T4 piaeal
G Gl AdsifE-F
1 'I'r. ST/SG/AC. 10/11/Rev. 7 38.3 14575 By 5
5 yl‘%ﬁ% UN Manual of Tests and Criteria See Appendix 5 ok
External short [s7/56/Ac. 10/11/Rev. 7 Section 38.3 Test Passed
circuit T.5 o
EJ || K klﬁilr ﬂ-ihn’“ 3
% ST/SG/AC. 10/11/Rev. 7 38.3 4T W % 6
6 CﬁEh II:\ ‘.?gllll.ﬂ‘l of Tests :-151',‘1 ('r{'tr-ri.‘_a ” She .-\tppl‘lulix 6 I’Hﬁ
a2 1/50/ AL, “11/Rev. { Sectlon 38. 3 Test Jncan
rus };l‘l_‘\( AC. 10/11/Rev. 7 § 38. 3 Pagipd
O
ey GAES FbHEF
! Wy ST/SG/AC. 10/11/Rev. 7 38. 3 l44T7 WL % 7
7 ﬁt?ﬁ% UN Manual of Tests and Criteria See Appendix T e +ﬁ'
Overcharge ST/SG/AC. 10/11/Rev. T Section 38.3 Tes: Passed
o
[T LB il brifl T
? : My s JAC. 10/11/Rev, 7 38. 3 GUYSTS BB & 8
1l "
8 gﬁﬂi]ﬁ(kﬁ UN '\Tmluﬂ n)f Tests Luu Criteria See Appendix B /?H»’r
Forced discharge |s1/56/4c. 10/11/Rev. 7 Section 38,3 Test Passod
T.8 o
bz S S PRI 1 20°C-24°C  IRBENLE - /%
. T ent N A =)/ ) 1d1 re /0
Test Environment Ambient temperature.20°C-24°C :Ambi L,I'H lmml(ll ty:/%
Condition
Ao B ;
A OB Lt —
N G ! / )
Subcontracted Test SaEkE | LA / e /
Condition Subcontracted | Name Post Code
Laboratory Hohk &, 7% /
Address Tel

WY Vg \

Y 4
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5

AW AR B L AR

fety JEL AL

1
No. Name of Test Items Altitude simulation
s A= sl AL 5
; . 125 A] Before RIS S After -
Ha | HRKA R Bofors KB AN g gk | M4 0S| e
> O =2 £ .
%5 Sample Status RE T3k d, JE RE FF 359 | Mass Loss | Residual | 3%
Sample Mass ocv Mass ocv oCcv Other
No. /g v /g A 1% % Event
001 | yoye urte ooed | 63. 4766 L43 | 63,4718 | 442 0. 01 99.77 | ©
Oy 2o
002 | jopeen®i® | ea7ero | 4.43 | 63.7602 | 442 0. 01 99.77 | ©
. CYCyE A A ey ; 353 75 -
003 | jovcqarret | 63.8371 | 4.43 | 63.8301 | 4.4 0.01 99.77 | ©
WO AR
004 | oycronint | 63334 443 |e3.3242 | 4.4 0. 01 99.77 | ©
. 1CYCHE 4 A Hi 5 . 5 & ; & ‘5
9] 10YC Fllll\ (‘hé]l‘p{('l[ h% 4()28 1 1-; b-). 3('}“7 l lZ “ 01 g’ f O
006 | gscrcparit 1 63.8253 | 4.43 |[e3.8188 [ 4.4 0.01 99.77 | ©
——— - -
007 | pocroporcirell o |u6s.4446 | 443 | 63.4385 [ 4.42 0.01 99.77 | ©
25CY ';'—:/% 2 . i il .. . s
BO8 | seee Feils Eﬂ;god 63. 6898 4.43 63. 6830 1. 42 0.01 99. 77 0
9SOV A 241
009 | oscre oot | 63.8592 | 443 | 638515 | .42 0. 01 99.77 | 0
25 _"'J'—:/y. \;JC . _ , . — —— )
010 | pscrepori i o 63.9850 | 443 | 63.9781 | 4.42 0. 01 99.77 | ©
)—F,/a:‘. I: This space intentionally
Z L..H]

left blank

FiE: LR V-IRA DR R F-R K 0-AR. LRA. LMK, LA, LAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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5 5 BRAE LA | AL
No. Name of Test [tems Thermal test
X AT frn X A v _—
#wuu #:ﬁ:#ké 13}\.%_{ A Before ‘lﬁ.u}é‘ After }ﬁiéﬂlk ;EIJ/%EE‘E—_; —ﬁ:—'{&
S \=4 7
%5 Sample Status RE |k Vi) FF#&-9, & | Mass Loss| Residual | 3%
p

Sample Mass acv Mass ocVv oCV  [Other

No. /g v /g A% 1% % Event
001 | ool 1634718 | 442 | 63.4687 | 4.35 0.00 | 98.42 | o
002 | proeihl 637602 | 442 | 63.7586 | 4.35 0.00 | 98.42 | o
003 | oot 1638301 | 442 | 63.8298 | 4.35 0.00 | 98.42 | o
004 | oA 633242 | 442 | 633244 | 435 0.00 | 98.42 | o
005 | oy porat®t 633047 | 442 | 63.3946 | 4.35 0.00 | 98.42 | o
008 | pecro prirrois e Sinaigies 1 4. 4200 {F63idimo |1 4.35 0.00 | 98.42 | o
007 | peoncicnd B Etilngg 4385 | 449 | 63,4377 435 0.00 | 98.42 | o
008 | pperearnil, 1636830 || 4.42 .| 63.6832 | 4.35 0. 00 98.42 | o
009 | peoofCuRAL | g3 8515 .42 | 63.8515 | 4.35 0. 00 98.42 | o
010 gl 63.9784 | 4.42 | 63.9739 |  4.35 0. 01 98.42 | o

25CYC Fully charged

AT

This space intentionally

left blank

BiE: LR V-IRA D-ARR R-#L % F-R K 0-ZER. LA A LIBIR, LBkE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/11
ey 5 R A LA | R
No. Name of Test Items Vibration
A ls /T\h_;L. R s s ‘f:'\ ) = 5 -
*_-f_% *—%-;Pw’l;’(fé} AIEH] Before RIE /G After FEEHE | HAE| i
Y Sample Status Rz FHREE| FE FF 54w, /& | Mass Loss | Residual %
Sample Mass ocv Mass ocv ocv Other
No. /g Y /g Y% % 1% Event
001 | i WCE®AL 63,4687 | 4.35 | 63.4651 | 4.35 0.01 | 100.00 | o
002 | ootk o |63.7586 | 4.35 | 637518 | 1.35 0. 01 100.00 | o©
003 | et o ]63.8208 |  4.35 | 63.8260 | 4.3 0.0 | 100,00 | o
004 | | oGuEtRt o 163.3244 | 435 | 63.3200 | 4.3 0.01 | 100.00 | o
005 | i iCfn 1633946 | 4.35 | 63.3927 | 4.35 0.00 | 100.00 | o
006 | ool o 163.8180 | 4.35 | 63.8140 [ 4.35 0.01 | 100.00 | o
= 25CYCHE AL vy A - BT
007 | ssevomea bt iBle6a. 4377 | 4.85 | 63.4343 [1114.35 0.01 | 100.00 | o
008 | eanciCnfil |63.8882 | 4.35 .| 63.6796 | 4.35 0.0 | 100.00 | o
25CYCHEA 8Tl 9 9515 35 4 5 '
009 | poro il o |63.8515| 4.35 | 63.8478 | 4.35 0.01 | 100.00 | o©
010 | L BOCURRL |63 9739 |  4.35 | 63.9717 |  4.35 0.00 | 100.00 | o
\| < ow 2 |This space intentionally
ol R At left blank
Fiz: LR V-iRA D-ARR R-ARAL F-R X 0-R#FH. LKA, LK. L. RRK.
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5
No.

MR B 4 AR

Name of Test [tems

ity

Shock

RI&A] Before

RIEE After

ﬁﬂ% ﬁ‘—;a:yi’{‘- }ﬁi"#ﬁﬁ i“yf‘\%ﬂ- -}j&@
®E Sample Sl;aTqu R | e E| FE FF#4d, /& | Mass Loss | Residual | FL%
Sample ' Mass oCV Mass ocv OCV | Other
No /g A% /g N % 1% Event
FO A
001 | joyeposrn | 634651 4.35 | 63.4663 | 4.35 0. 00 100.00 | ©
002 | oopoiit | 63.7548| 4.35 | 63.7554 | 4.35 0. 00 100.00 | o
003 | excroire o o | 638260 4.35 | 63.8264 | 4.35 0. 00 100.00 | o
O A 2
00 | meob s A | 633210 .35 63.3215 |  4.35 0. 00 100.00 | ©
(A g
005 | oottt 1 63.3927 | 4.35 | 63.3914 | 4.35 0. 00 100.00 | o
O5CYC5 =4 4 1l
006 | sscac poacy ooad 0P| 6378140 |11 4330 7| 63. 8141 | 4, 35 0. 00 100.00 | o
D5 CYC Y A 2 . e :
007 | ssoreroiy s 1ib3i4343 [ 4,95 | 63.4347 | 4.35 0. 00 100.00 | o
25CYCHEA: AL H i ; e S A .
008 | sscvc Fulty sheceedic|=68.6796 | 4.35% [|u63aengs | 4. 35 0. 00 100.00 | ©
VROV S 2 . - -
009 | ascteroriot | 63.8478 | 4.35 | 63.8480 | 4.35 0. 00 100.00 | o©
IOV A2
010 Sma 63.9717 | 4.35 | 63.9712 | 4.35 0. 00 100.00 | o

25CYC Fully charged

A FEE

This space intentionally

left blank

FiE: - V-IRA D-MEK R-EL F-R K -k, RBA. LMK, RHE. A,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ; BRR A 4 A S i e
No. ' Name of Test Items External short circuit
¥ o B 2 g
Hahg H kA TR EITEN
Sample No. Sample Status ax. '\[un?{ cHigEralre Other Event
p p / Cu
ICYCHE A Ao He E
001 1CYC Fully charged 22. 9 0
; ICYC5E AR Ep
002 ICYC Fully charged 96. 8 0
, 1ICYCHE A FE I 5 &
003 ICYC Fully charged 53.5 0
y LCYCHEA: A b, - ;
004 ICYC Fully charged a6. 8 0
. 1CYCE 4 Fo ik .
005 1CYC Fully charged 96.0 O
- 25CYCR Aol .
006 256YC Fully chatded 6. 4 0
2RCYCe 4z Feily v
007 25CYC Fully charged 96. 3 0
ZRCYCHE A fu so
008 25CYC Fully charged 0. 3 O
25CYCHE A e, —
009 25CYC Fully charged h6. 2 0
010 25CYCrE % 5[‘,'“, 35' ] 0

25CYC Fully charged

PR3 A

This space intentionally left
blank

ik D-MRAK R-ZREL F-R K 0-AMIK. LALK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Vi d 6 KRR B %A I
No. Name of Test [tems Crush
Hams R AR ERTER
Sample No. Sample Status s kxlcrn/a:ICTempera[ure Other Event
0.1 0
013 R i 19. 6 0
0
0
BLF %8 This space intentionally left

blank

#iE: DR F-ARK 0-RMik. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 7 AR E LA |l

No. Name of Test Items Overcharge
Honths How kA HR
Sample No. Sample Status Other Event

021 lfulli\faljlf\/’\:)h:f:ihltl ©

022 (Y Fuity aharser o

023 !i'Y(l'(:::f—l'])fi'i%;ﬁ:li%gml &

024 1 l“”‘[‘i}ﬁj?’;ﬂ%“(l 0

025 250YC Fully eharged 2

026 25(‘;,3(%{%\‘?\(7{:::;[?‘;5“(1 e

021 J5CYC Ful by abarged P

028 33(??“&!%?33:?4{1 %

BLFEE This space intentionally lelt blank

#iE: DMK F-AL K O0-AMRIR. ZAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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j- =2 g I B L AR i i)
No. Name of Test ltems Forced discharge
Hams Haka g
Sample No. . Sample Status Other Eveiit

029 10YC II(u\I(lI\T :j;i]i{clllin‘gv(l o

030 1CYC ll(mrltllxL ?finif'll%irm'fl -

031 1CYC Ilf‘;?'w( .!.ﬁihifij%amsx:l 0

032 1CYC ]lll?itf»l?; ijﬁ-thl{n-gecl O

033 1CYC llil.l\lvll‘ifj_\‘fi?:!riﬁﬁ-lilil|‘gvri O

034 ICYC ll(l:lltlJ\uhlfU!';ingd 0

035 1oYC 11(1?1(1? ii?illlin‘god o

036 1CYC lsg Flcli}:-i ‘:]Tllf{(rlﬁ.l reed 0

037 1CYC lii;?:l(‘l'),\;';fg:iﬁi{clllilI'Lgod D

038 1CYC I!(H\I(llxh "f?fﬁ-'f; rged B

039 Sk el ‘[{f‘: ?ifj_fillli]}-.mnd 0

040 _Janth;(a:l(lx?}\J}:[Enhui 2

041 2;':('\"[.'.1?-51‘1\:1(‘1';‘1; j;iii"l%n'gn(l O

042 zamz;(lflfl? j-l\l_ifzill%iu'gml 0

043 25 \(Ji(u\tl\L Till{lu ged 0

044 25('3«1;?;-('1.1\.{( ‘l‘fﬁi}z-ll{ill'mrnl 0

045 25(:\][??:?’](:13;?{:Tijf(‘ll}iiI'Hé'li d

046 zq(\(hl(n\l( IJ\L f;ﬁf (-I}Iin-;:mi g

047 znn(hl(L?l(ljjc Tii}{(:llﬁu'gmi 0

048 _’5(\(-)r,l{uyl(lizﬁljill%dlg(«I 0

&iE: D-ff4R F-A2 K 0-RMR. BAZK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Test Report

p = < P TEELA MR MBS0 3. 89V 4700/5000mAh
naz ﬁ,\ g 14 11
* ’I’ 18.3/19. 5Wh (Rat2d/Typ)

Name of Sample: Rechargeable Li~ion Polymer Battery MB50 3. 89V
4700/5000mAh 18. 3/19. 5Wh (Rated/Typ)

ApBle:  CTH G L FHRAT
Consignor: SCUD (FU‘ji‘dﬂ) Electronics CO., Lid.
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“Pi A TS MBS0 3. 89V 4700/5000mAh 18. 3/19. 5Wh (Rated/Typ)
Han AR Chinese
Name of Sample X 4 Rechargeable Li—-ion Polvmer Battery MB50 3.89V 4700/5000mAh

kT 1121070520

Sample No.
E20X ¥4 KRR GRAD AT A

Consignor SCUD (Fujian) Electronies Co., Litd.
L A CEM GRAD W TR

Manufacturer SCUD (Fujian) Electronics Co., Ltd

.. eyl G F AU TR 4z i |5 ML ARY  ST/SG/AC. /Rev. 21 3. 375 ek se

R 7 & ) J 1854 8. ’

Test method

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Model
Regulations ST/SG/AC. 10/1/Rev. 21 3.3 special provisions 188

FE AR

& N TR ST ezt ot s /i\, ST/SG/AC. 10/1/Rev. 21 3. 37 Hpokille

18843k .
UNITED NATTONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Model

Criterion
Regulations ST/SG/AC. 10/1/Rev. 21 3.3 special provisions 188
¥ o
GREE e Jg 1 BOA A4 (300mm X 260mm > 245mm) , N2 1209 1.,
Appearance Rectangle corrugated carton (300mm> 260mm > 245mm), containing 120 lithium batteries.

g 0

Accepted Date

Hralie B 4 2021-07-26 ~ 2021-07-27

2021-07-22
Test Date

1. 2mPk % 46

| R . 2m Drop test
Test Items
WAL R R A2 1. 2mEkTA U
The tested package is capable of withstanding a 1.2 m drop test.
A 25
Conclusion

L H W (Date) :

HiE

Comment

Il‘]f_.ltc BEHEAL. Inner package:plastic|traysg
WP EE kg): 9.5 #HIBITE (ke) - Q@

L L R
Consignor
Address

/ éﬁ&%}

Post Code

350015

o
Approver:

R4

Title:

%

LRI (Vice chief engineer)

T %@% %@ i@g

Checker: Compiler:

 &r (0N
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}:?' . A2 R B 2 # *ﬁzfﬁ%*ﬁjh:’ﬁ%gk% o 2 $Iﬁﬁﬁ»} ’%‘Ji
7 | Name of Test | Standard requirement or The =
No Réina Clause Nuihber of Standard Test Result Conclusion |Remark
DR RS N VI TN N
b, TP B AR TT B i (1) 2
), TN
The package is not
T |eracked. No damage to
il battery contained, No
i shifting of the contents
i to battery contact, No
releasing ol contents.
WA €O T b T i g
Ty EE A
e e e o AR iR | Ak /
3:35L KPR, 188 %k i, L PECLl AR | passed
UNITED \‘:\TTOI\S I WL L e
1. 2% “Recommendations on the The package is not
Wy TRANSPORT OF DANGEROUS [ [ eracked. No damage to
1 1.2m (_%OODS'l’ !vlocle]’ Regulations 47 [batterv contained, No
Drop Test SL/8GA40- 10/ 1gRev. 21_,3'3 fil] | shifting of the contents
special provisions 188 “ignlto battery contact, No
releasing of contents.
(B AR, Al A
i, Fo PO Ak A e
), L it
N The package is not
I cracked. No damage to
batterv contained, No
ff; [shifting ol the contents
Lo battery contact, No
releasing of contents.
BATI L
Test Environment M‘-lﬁfﬁ}u{f S G J”f‘ihi{ﬂfi /%

Condition

Ambient temperature:23°C, Ambient humidity:/%

4~ QLA A
Subcontracted Test
Condition

AR B
Test Item
- v / & : /
P £ #k , B4 ,
Name Post Code
Subcontracted -
Laboratory Ll / Wik /
Address Tel
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